


SCHEDP  PAGE = DRESCRIPTION OF SCHEDULE

.'ﬂ'.'ﬂ':ﬂ:ﬂ:ﬂl.'riﬂbbbb
oY m ] YN Wb

1]
H Y oS0 W N e

]
e
b WO

1

Dm oo owow
1

B-16

General Information

RATE EBASE

Schedule of Rate Base - Water

Schedule of Rate Base - Sewer

Adjustments to Rate Base

Annual Plant Additions and Balances

Water Plant in Sarvice By Primary Account

Sewer Plant in Service By Primary Account

Summary of Non-Used and Useful Plant

Annual Accumulated Depreciation Additions and Balances
Water Accumulated Depreciation By Primary Account

Sewer Accumulated Depreciation By Primary Account
Annual CIAC Additions and Balances

CIAC By Classification

Annual Accumulated Amortization of CIAC Additiona anu Balances
Accumulated Amortization of CIAC By Classification
[...]
level in the polymer are as foflows:

Polymer Nose = npm’*

Acrylamude leved = %"

S he agrplannde devel provided o thes Tose sty be based oo the polymer pennlacivees s erethicatn of an II;J}TJH!;‘ coctidiatmn 1 the
comlination for product) of dose amd monomer fevel for acrylamide excoeds 0.00% dosed ot 1 ppn for equivalent], it is a violation al State
primary drinking walter standards per Roles 62-550.31002)fd} and 62.550.325(1) F.A.C.

® |5 any poiymer containing the monemer cpichlosghytlrin used at the treatment plani? E\ O i yes, the polymer dose and the
epichiorohydrin level in the palymer are as loflows:

Polymer Dote ~ ppm Epichlorohydrn Level - .
*The epichlorohydrin level provided on 1is form may Ge based on the polymes manufaclurer’s ceriitication or on third-paity ceriification. I
the combination for produet) of dose ond monomer fevel for epichlorohydrin cxceeds 0.01% dosed ar 20 ppm (or equivaienl), i1 is 2 violation

of State primary drinking water standords per Rufes 62.550.3102Kd) and 62-550.325(1), FA.LC.

Pann A 0l B




aath¥y Oheration Report for Public Water Systems that Use Ground Water

- - N

: por fom e B2.883.01001

and. for Consecutive Public Water Systems that Treat Their Water Foem Thte:  fAnmiluy Opssstion Nepeer fos Putitg Wnter
. - Systorny they Uve Gemmtd Wiptet s fer

stem PWS Identification Number. _ 36 & 2 ¥ 5 Comecoarns Potos SveE. Tt s
: { Plant Name: San (Ar fD_.g w7 P 1 : e
U Month/Year: Aor'l — &4 ::r A:wl:mn Ne.: —
L4 M Filad it by DEPI

®|s any iron and manganese soquestranl used ot the trealmenl plant? A [ If yes, the type of sequestrani, sequesirant dose, etc.
are a5 foflows:

Type of Scquestrant (polyphosphate or sadium silicate):

Sequestrant Dose [mgfL of phosphate as PO, or mglt of sificate as Sib,)°:

Il sodium siicale is used, the amount of added plus naturally occurring sificate - mg/l as SiD,.'

+

I polyphosphaie is used, the total phosphate applied shall not cxceed 10 mgit as PO, per “Recommended Stamdards for Water Works,”
which 7t incorporated by reference in Rule 62-555.33003), FA.C. and if soduun silicate is used, the amount of siichie added shall be fimited
fo 20 mg/ ot 5i0, per “ecommended Standards for Water Works."

The amount of added plus anturelly oceurring silicate sholl not exceed 00 mo/l as 5i0, per "Recommended Standards for Water Works,”
which is incorporated by reference in fule 62.555.33003), F.A.C.

STATEMENT BY LEAD/CHIEF WATER TREATMENT PLANT OPERATOR

I, the undersigned leadichic! operator of _ S/ 7AR e, ias T, 2. . certify that, ta the best of my knowledne
and beltef, the information provided in this report iy frue and accurate.

Also, | certify that the lollowing additional opetations records appficabla to this piant were prepared cach day a certilied operator stalfed or
visited the plant during the reporting month indicated on this report and that these records will be maintained available for review at the plant
site for not less than five years:

records of amounts of chemicals used and chemica! feed rates;

process performance records for coagulationfloccolation [e.g., source waler temperature, pY, turbin.'y. coler, and afkalinity snd process
cffluent pH and alkalinity in addition lo chemical feed rates);

process performance records for sedimentation {e.g., process cffluent furbidily and sludge volume produced);

pracess perlormance records for filtration le.g., process effiuent furbidity and color, number of fillers in service, filtration rates, unit [ilter
run volumes, head losses, length of filter runs, frequency of backwash, amount of backwash water used, duration ol backwash, and
backwash rates);

process performance records for fime-soda ash softening fe.g., source water and process cffluent hardness in addition 1o records for
coaqulationflocculation, sedimentation, and filtration};

pracess perlormance records lor ion cxchange softening (o.g., feed and bypass Nows, blend rate, and salt and Wine used);

process performance records for reverse osmosis (e.g. fecd, product, and brine flows; feed pressure, temperature, pii, conductivity, and
turbidity; product pH and conductivity; and brine pH and contuctivity}; and

process performance records for clectrodiatysis [e.g., polarily, feed lemperature and 1013l dissolved solids, product conductivity and total

dissolved solids. dilute flow rate, brine make-up, pressures, and volisiamps}.
.

C(Lop it 5 //;4_ Upaons o flnsy  E%poss 2/

Signeture and Date J Name and Certificate Number fplease type of print]

Pane S ol &




: .m Department of AnemataSubsiitne DLP Forrn 61.383.010(3)
[ Environmental Protection

o Monthly Operation Report for Public Water Systems that Use Grournd Water

and for Consecutive Public Water Systems that Treat Their Water

INSTRUCTIONS: See Page 5.

1.
. M.

GENERAL WATER SYSTEM AND WATER TREATMENT PLANT INFORMATION

Water System [nformation )
o System Name: . O AN (A(loS ,,,ANER P VST PWS identification No.. S A C 24 D
o 5ysiem Uwner

hame: (oA VX1 )by (ownp any Telephone No.: (£13) 2 2= 1002

Address: 1§512 BATO W " Ric €T pAvs 25 -

Cityy FT., wAJEE£S Stte: 4—{ ZpCode 2351 7T

community; O nan-transient non-community; O ngn-community; O conseculive

® System Type: gf _
e No. of Setvice Cannections ot End of Reporting Month: (o € 2 : o Total Poputation Served a1 End of Repatting Month: L. Jio ¥ «.”
T Py Qk\Nf-’, (1 sy~verm ¥

Water Trea Plant [nformation

® Treatment Plant )
Neme: CAY [Arjos o7 ¥TER PlanT Telephone No.: /)’/ 30707~ €3¢ ¢,
Address: /<7 BRATow BV
City: L4, yHyELS Swte: /7 lip Code: €39/ Z_

o Permitied Maximum Day Capacity of Plant: 7. Y gpd: ®Plant Category and Class per Rule 6£-699.310(3), FAC. A
®Piant Operstors: Ses Page 3.

SUMMARY OF OAILY WATER TREATMENT OATA FOR THE MONTHIYEAR OF _ 75— Jyn & . See Page 2.

SUMMARY OF USE, AT WATER TREATMENT PLANT, OF POLYMER CONTAINING ACRYLAMIOE, POLYMER CONTAINING
EPICHLOROHYDRIN, AND/OR IRON AND MANGANESE SEQUESTRANT: S.c Page <.

STATEMENT BY LEADJCHIEF WATER TREATMENT PLANT OPERATOR

I, the undersigned lead/chie! operatar of the water trestment plant listed in Part | of this form. certily that, to the best of my knowledge and
belief, the information previded in this reporl is true and accurste.

Alsp, | certily that the following additional operations records applicable 10 this plant were prepared each day a certified operator staffed o
visited the plant during the reporting month indicated on this report and that thase records will be maintained available for review 3t the plant
site for not less then fiva years:

® records of amounts of chemicals used and chemical feed rates;

® process performance records for coagulstion/flocculstion {e.g. source woater temperature, pH, turhidity, colfor. and alkafinity and process

effluent pH and alkalinity in addition to chemical feed ratesh

process performance records for sedimeniation le.g. process efflvent turbidity and sludge volume produced);

process performance records for filtration {e.g., process effluent turbidity and color, number of hlters in service, fdtration rates, wnit filter

run volumes, hesd losses, length of filter runs, frequency of backwash, amount of backwash waier used. duration of backwash, and

backwash rates); ’

e  process performance records for lime-soda ash softening {e.g. source water and process effluent hardness in additron to records lof

coagulation)fiocculation, sedimentation, and fillration);

process performance records for ion exchange softening le.g., feed snd bypsss tiows, biend rate, and salt and brine used):

process performance records for reverse asmosis le.g., feed, preduct, and brine ffows; leed pressure, lemperature, pH, conductinily, nd

turbidity; product pH and conductivily; and brine pH and conductivity), and

® process performance recards for electrodialysis (e.g., polarity, feed temperature and total dissolved solids, product conductivity and total
dissolved sofids, driute flow rate, brine make-up, pressuces, and voltslamps).

. I e /_/w 7L 95 Dfﬂpﬂf 4/7/@// A’"ipé.fr/

Signaturn and Date Name and Certificate Number (please 1ype or print}

Page °






JUNE

1. Interstate 75 and Alico Road
Observation Well

+ 20.0 NGVD

6/6/95 - + 15.17
6/11/95 - + 14.42
6/20/95 - + 14.38
6/27/95 - + 14.59

2. Weekly Rainfall as recorded at Gulf Utility Company

San Carlos WTP

Week 1 - 3.0"
Week 2 - 1.75"
Week 3 - 1.05"

Week 4 - .47



nm Dapa"t"‘e"t Of Al greupl ofSuiiitivale DEP Foem §3-5383 9104
! Environmental Protection

. Monthly Operation Report for Public Wator Systems that Use Ground Water

and for Consecutive Public Water Systems that Treat Their Water

INSTRUCTIONS: See Page 5.

.

GENERAL WATER SYSTEM AND WATER TREATMENT PLANT INFORMATION
Water System inf i

@ System Name: 6 vl p JAry \\\\{ Lo WL Y PWS Identification No.: 5%( JU
® System Owner o N !
Name: éulc Ut \\'\-\[ Cdmp(,,\q Telephone No.: (‘i‘{/) le7- Jood
Address: <)y BACID W RLV ! 7
City: -1 twwyiEes Sute: = (¢ ZipCode: 33912

®System Type: PXcommunity; O non-transien! non-commuynity: O non-community; O consscutive
®No. of Service Connactions at End of Reporting Month: |'£:l>5 ; @Total Papulation Served at End of Reporting Manth: é‘gf. e 262,

TTAC (e YA i '-,"-Tfr\w

Water Trppimen I i

® Traatment Plgnt
Name: _SAN (RT/0S o ATETE [Pt T Telwghone No: (G 7/) 267-51C G
Address:. (55738 B r 7o w P

City: 27 oy Mt State: £/ ZipCode: Z39:2-
o Permitted Maximum Oay Capacity of Plsat: P i 4 gpd: ®Plant Category and Class per Rule 62-639.31043), F.AC.: o
®Plant Qperators: See Page J.

SUMMARY OF DAILY WATER TREATMENT CATA FOR THE MONTHIYEAR OF " ’Zf (5% . Ses Page 2.

. SUMMARY OF USE, AT WATER TREATMENT PLANT, OF POLYMER CONTAINING ACRYLAMIOE, POLYMER CONTAINING

EPICHLOROHYDRIN, AND/OR IRON AND MANGANESE SEQUESTRANT: _ee Page *.
STATEMENT BY LEAD/CHIEF WATER TREATMENT PLANT OPERATOR

I, the undersigned lead/chief cperator of the water trestment plant listed in Part | of this form. certify that, 10 the best of my knowledge snd
belief, the information provided in this raport is true and sccurate.

Also, | cartify that the following additionsl cperations records spplicable to this plant were prepared each day a certified operator stalfed o
visited the plant during the reporting manth indicated on this report and that these records will be maintained available for raview at the piant
site for not fess than five years:

®  records of amounts of chemicals used and chemical fesd rates;

® process performance records for coagulation{flocculstion (e.g., source water temparature, pH, turbidity, color, and alkalmity and process
effluent pH and alkalinity in addition to chemical feed rates);

& process performance records for sedimentation le.g., process offluent turbidity and sludge volume produced);

®  process performance recards for filtration (a.g., procass effiuant turbidity and color, number of hilters in service, fiitration rates, unit filter
run volumes, head losses, length of filter runs, frequency of backwash, amount of backwash water used, duration of backwash, and
backwash rates);

e process performance records for lima-sods ash softening (e.g. source water and process effluent hardness m addition to records for
coagulation/flocculation, sedimentation, and fltration};

®  process performance records for ion exchange softening (e.p., feed and bypass flows, blend rate, and salt and brine used);

® process performance records for reverse osmosis (a.[., leed product, and brine Mows: feed pressure. tempersture. pH. conduclivity, snd
turbidity; product pH and conductivity; and brine [H and conductivity); and

®  process performanca records for electrodialysis {e.g., polerity, fewd temperature and total dissolved solids. product conductivity and total
dissotved solids, dilute Mow rate, brine make-up, pressures, and volty/amps).

b S, S  R%r7/ Dpors & Seny B a7/

ignature snd Date J F- 7__ P e Name and Certificats Number {pirsss type or print)

Page 1



Monthly Oporation Roport for Public Wa
and for Consecutive Public Water Sysums that Trul Their Water

System PWS [dentification Number:

Systems that Use Ground Water

-

S AP L

l Algienw/Budosiiiie CHP Form €7 385 91043

Treatment Plant Name: S AR CAr loJ
i. SUMMARY OF DAILY WATER TREATMENT DATA FOR THE MONTH/YEAR OF Ju IL/ 99¢

@ Type of Residusl Disinfectant Maintasined in Distribution System Served by Plant:

o

l?‘

O chlorine dioxide

fhu chlorine; O combinad chlorine (chloramine);

- Residus! Disinfectant in Distribution System
. Lowest Rasidusi Reportad
Day of | Hows Quantity of Rnlshad Disinfectant Lowest Number of instances | Lowest Rasidual Emergency
the | Plant in | Water Produced by Plant| Concentration st Residusl Where Residual Disinfectant | o Abnormal
Month |Oparation {gallons) Entry 10 Distribution Digintectant Disintactant Concantration et Oparsting
System (mg/)® Concentration | Measurements Taken| Total Colitorm | Conditions
at Remots ot Total Colform Samphting Points
Point {(mg/L)' Samphng Points imgi)’
! 29 |, 400,200 /-2 .7 N
2 |2y i, o0, 00® 2.z 30 2ar
3 124 |, S00 pe® (- 4 2.3 A &
4 |24 1 Ioo 000 2.0 2y Vil
5 2 1 Ey Tt >, 08D Vs .4 /7 U
6 129 | { 700 con 2.5 & Ao
7 124 (! ¢lp0, 00® 2.4 2.z i
8| 7 1 N0, goo B £c® AL
9 |24 (, 260 , 200 . LS i v
10 | 24 (. lob oaD . 2.7 74
1124 [ 3aq,po® 2.5~ 2.0 AL
12 | 2+ L ipo, |23 35 thove
13 |24 [ 226, 000 17 2.5 g
14 | \ | oo R 5 Al
15 124 [,300 ce© 2L 2 Yeal
16 | 24 200 pOO y A 3.5 N vEL
17 2 200" 25 = a1l
8 | 24 1200, 000 & X 2 R Azl
19 | 2d zm. oo® 2 T e 1 g & Y
20 | 24 l. 1o, 000 2-/ LY yi c 1 s
2 LY \, {no,002 iy 3 o y Voedr
22 | o (100,000 2. 7. L & A ng
23 ;aL L300 pod 2.2 2.5 DAY
24 | 2 Am_’_p_e 1-9 LY e 541
25 | 24 & Y Nl
26 |24 {an DOD Y. 30 Neert
27 | 24 l o0, oad i & 2.7 Mg
28 | 724 Jjﬁ)an’aro 4 ) Akl
23 12 W oo 2,5 o, J 19
L 2 |, 1007 00 P /L Alenye
3 Z 4 - ’ 7 /- g— ‘1
Total | XXHXXX '39 & 124000006850 6808 888856444 JI 300000 XXX | KX KKK KX
Avg. | XRXXXXX /'_foa 20 O FRXXXIOOC | XRXKOGOODXKK | XIOKKHX KK XIOOCKX | HOCO0COOX K] XXX HKNX
Max. | XXXXXX 7 oo peo OCK KN XKOCCOK [ 20000000 ] X060 XK XXX ] X XXX KK XX KK X ;xx;xx’xx
mgil ¢

Y I ar any bme the res tucl disinfecitani conceniration et the entry fo the distributicn system drops below the equivalent of

frew avedable chioine, irnmediately increase the chiorine dose until the residval disinfectant concentratron 13 at laas! equrvaleni 1o 0z
mg/L of iras availabie chioring and notity the Department or the sppropriaie ACPHU by wire of talephone wittun 24 howrs pursuint o
Rule 62-555.350(3), FAC.
I a1 sy Ume the (esidudl diginfectan( concenirebon in the Ratributon system drops balow the squivaleni of 0 2 mgsL of fras avarlabie

chiorine, immediately increase the chioning doss and/or thush sppropriate poruong of the disribution sysiem untid the residual disinfectant
concentration is af leest equivatent fo 0.2 mg/L of free avaiisble chiorine end notify the Dapertment or the sppropriate ACI®HU by wire or
telephone within 24 hours pursuant to Ruie §2-858. 38012, FAC

Page 2



JULY

1. Interstate 75 and Alico Road
Observation Well
+ 20.0 NGVD

7/6/95 +15.09

7/10/95 +15.84

7/18/95 +17.00

7/25/95 +17.67

2. Weekly rainfall as recorded at Gulf Utility Company

San Carlos WTP

Week 1 - 1.0

Week 2 - 1.5

Week 3 - .5

Week 4 - 10.7



”

F Y
./ L bartment Of I ‘ aarnsiwbubsuivis DEP Poam §3-058 B101))
{ Environmental Protection

.Monthly Operation Report for Public Water Systems that Use Ground Water
and for Consecutive Public Water Systems that Treat Their Water

INSTRUCTIONS: See Page 5.
l. GENERAL WATER SYSTEM AND WATER TREATMENT PLANT INFORMATION

Water Intor,
o System Name: b ,1/ g/-h /f f'-l/ [_a PWS |dentification No.: 5 Mz (_-[ 3

L m_Uwngr

Name: E—.‘gﬁé v 1y 4 .4 Telephone No.: _/j}//j 2G7-/003
Address: _ /£$/ 3 Brtrde o 2L
City 27 Myl-KS State: £/ Zip Code: gne 2.

® System Type: Muﬂmmw O non-transient non-community; O _non-community; O consecutive

® No. of Service Connections a! End of Reporting Month: (ra ngz ; ®Total Population Served fl End of Repnmng Maonth: %t o 81 ;2:

Water Treatment Plant Infgrmation TUTRL B pihtds (iSpen